7\ PCTEST" ) WREEE ATy

N -

MEASUREMENT REPORT
FCC PART 15.407 UNII

Applicant Name: Date of Testing:

LG Electronics USA, Inc. 07/25 - 09/14/2020

111 Sylvan Avenue, North Building Test Site/Location:

Englewood Cliffs, NJ 07632 PCTEST Lab. Columbia, MD, USA
United States Test Report Serial No.:

1M2007230114-14.ZNF

FCC ID: ZNFF100VM
APPLICANT: LG Electronics USA, Inc.
Application Type: Class Il Permissive Change
Model: LM-F100VM
Additional Model(s): LMF100VM, F100VM
EUT Type: Portable Handset
Frequency Range: 5180 — 5825MHz
Modulation Type: OFDM
FCC Classification: Unlicensed National Information Infrastructure (UNII)
FCC Rule Part(s): Part 15 Subpart E (15.407)
Test Procedure(s): ANSI C63.10-2013, KDB 789033 D02 v02r01,
KDB 648474 D03 v01r04, KDB 662911 D01 v02r01
Class Il Permissive Change: Please see FCC change document

This equipment has been shown to be capable of compliance with the applicable technical standards as indicated in the measurement report
and was tested in accordance with the measurement procedures specified in ANSI C63.10-2013 and KDB 789033 D02 v02r01. Test results
reported herein relate only to the item(s) tested.

| attest to the accuracy of data. All measurements reported herein were performed by me or were made under my supervision and are
correct to the best of my knowledge and belief. | assume full responsibility for the completeness of these measurements and vouch for the
qualifications of all persons taking them.

\\\lllflf‘-’

o /,
Rt
\‘--.._______..-/

g
?’/

o

/H_‘-H\
oA N

v
Randy Ortanez
President

\‘\“ \

)

|ACCREDITED[

4, )
KTt CERT #2041.01
. N PCTEST" MEASUREMENT REPORT Approved by:
FCC ID: ZNFF100VM P—— (CLASS Il PERMISSIVE CHANGE) LG Quality Manager
Test Report S/N: Test Dates: EUT Type: Page 1 of 42
1M2007230114-14.ZNF | 07/25 - 09/14/2020 Portable Handset 9

© 2020 PCTEST V 9.0 02/01/2019
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or
assembly of contents thereof, please contact INFO@PCTEST.COM.




7\ PCTEST"

Proud to be part of @ element

TABLE OF CONTENTS

1.0 [N LI @ 510 L@ I [ OO TP PPN 3
1.1 S Telo] o1 PO RTP PR 3
1.2 PCTEST TESE LOCALION. ......ciiiitiiiiiitiie ittt sttt b bt e et e e sk et e e e ab b e e e ea b e e e s b bt e e s aba e e e s bb e e e sab et e s bb e e e e sbb e e e s bbeeeaabaeeeaa 3
1.3 LIS 8L 1oLV A Aot =To 1 2= VT o O T OO PP PP PPPPPP 3
2.0 PRODUCT INFORMATION ..ottt ettt e et e e e e ettt e e e s 4 s et e e a4 o1 sk r e e et e e e 44 s et et e e e 4 aasn e e et e e e e e nae b e e e e e e e aesnn s et e e e e e nansnnnreeeeeaannn 4
2.1 =L (U] o aq LT g 1A DT Yol ] o] 1T o [T P U T TP PUPPPPTPTTN 4
2.2 DEVICE CAP@DIITIES. ... eiiieei ettt bttt a et e b e ekt e bt a e e h e e a b et et e e e b et e e e et e e 4
2.3 J g1 g =W D=t o ] o 1T o OO PSPPSR P UP PP OTPPPN 6
2.4 RICES o] 1o 0T =1 1 o] o F TP PP TP PPUPPPPPTURPIR 6
25 EMI Suppression DeVICe(S)/MOTIfICALIONS. .........utiiiiiieeiie ettt et b e ettt et e e sttt e s b e e e e bb et e nbn e e e enbeeeennnee 6
3.0 DESCRIPTION OF TESTS ...iiiiiiiiittetttee ettt e sttt e e e e e skttt e e e e e st s et et a4 e 1 s e E e e et e e e 4o e s e e ettt e e e e aa s R e s et e e e e e nae e ee et e e e aasnnsneeeeeenansnnneeeeeeaannn 7
3.1 EVAIUALION PTOCEAUIE ... ..ottt st e e et e e e e a b e e e s b bt e e s b e b e e e bb e e e sab e e e e bb e e e s sab e e e s bbeeesabaeeeaas 7
3.2 [ Lo T L =T o 144 TTSS]To] o OSSR P PR PSP 7
3.3 S AT o] gy aT=T )= U@ o] o To 11 o] 4 OO PP PRR PR 7
4.0 ANTENNA REQUIREMENTS ... oottt ettt ettt ettt ettt ettt ettt ettt ettt ettt et ettt et e et e aeeeeeseeesenesenenenennne 8
5.0 MEASUREMENT UNCERTAINTY Lottt ittt ettt e oottt e e+ 4 e et et e 4o s s e et e e a2 e e s s et e e e e e e s s e s et e e e e e nssnneeeee e e e snrnneeeeeeennnnes 9
6.0 TEST EQUIPMENT CALIBRATION DA T A ittt ettt ettt oo oo et e e e 4 e et e e et e e a1 s e s et et e e e s e s e et e e e e e e aabnr e e et e e e aasrnreeeeeeenannnes 10
7.0 TEST RESULTS ..ottt 111111111 e e e e e e e e e n e n e e e e e e e e e e e e e e e e s 11
7.1 IS0 02T Y2 11
7.2 Radiated Spurious Emission Measurements — ADOVE LGHZ .........uiiiiiiiiiiiiie ittt e e 12
7.6.1 SISO Antenna-1 Radiated Spurious EmISSioN MEASUIEIMENTS .........cceiiiiiiiiiiiieaeiiiiiee e e et e e e e e s sibe e e e e e e e senbeeeeaeeeas 15
7.6.2 SISO Antenna-2 Radiated Spurious EmMiSSiON MEASUIEMENLS ........cuuiiiiiiiieiiiiee ittt e e 18
7.6.3 MIMO Radiated Spurious EMISSION MEASUIEIMENES ........cciiuuiiiiiuiieeiiiie ettt ettt e et e e bttt e et e e s e e sbeeeeaeneas 21
7.6.4 SISO Antenna-1 Radiated Band Edge Measurements (20MHZ BW)..........uuiiiiiiiiiiiiieae e 24
7.6.5 SISO Antenna-1 Radiated Band Edge Measurements (40MHZ BW)..........cooiiiiiiiiiiiiiiieiie e 26
7.6.6 SISO Antenna-1 Radiated Band Edge Measurements (B0MHZ BW)..........ccoiiiiiiiiiiiiiiieiiee e 28
7.6.7 SISO Antenna-2 Radiated Band Edge Measurements (20MHZ BW)...........uoiiiiiiiiiiiiiiieee e 30
7.6.8 SISO Antenna-2 Radiated Band Edge Measurements (40MHZ BW)..........cooiiiiiiiiiiiiieeie e 32
7.6.9 SISO Antenna-2 Radiated Band Edge Measurements (BOMHZ BW)..........ccoiiiiiiiiiiiiiiiiiiee e 34
7.6.10 MIMO Radiated Band Edge Measurements (20MHZ BW)..........uuiiiiiiiiiiiiii ettt e e e e e 36
7.6.11 MIMO Radiated Band Edge Measurements (A0MHZ BW) ..........oooiiiiiiiiiiiiiiiiiiee ettt 38
7.6.1 MIMO Radiated Band Edge Measurements (B0MHZ BW)........ocouuiiiieeeiiiiiiiiiee e e sesieieee e e e e ssitnaeae e e s s snsntaeeaeessnnnsnnaneeens 40
8.0 CONCLUSION ...ttt ettt e s 42
FCC ID: ZNFF100VM = PCTE ? T (CLXISESA ﬁgEEmIIESNSF\?EEgSEI-\II—GE) @ LG gzz;g,vl\ji:;;er
Test Report S/N: Test Dates: EUT Type:
1M2007230114-14.ZNF 07/25 - 09/14/2020 Portable Handset Page 2 of 42
©2020 PCTEST V9.0 02/01/2019

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or
assembly of contents thereof, please contact INFO@PCTEST.COM.




N PCTEST"

Proud to be pat of @

1.0 INTRODUCTION

1.1 Scope

Measurement and determination of electromagnetic emissions (EMC) of radio frequency devices including
intentional and/or unintentional radiators for compliance with the technical rules and regulations of the Federal
Communications Commission and the Innovation, Science and Economic Development Canada.

1.2 PCTEST Test Location

These measurement tests were conducted at the PCTEST facility located at 7185 Oakland Mills Road, Columbia,
MD 21046. The measurement facility is compliant with the test site requirements specified in ANSI C63.4-2014.

1.3  Test Facility / Accreditations
Measurements were performed at PCTEST located in Columbia, MD 21046, U.S.A.

e PCTEST is an ISO 17025-2005 accredited test facility under the American Association for Laboratory
Accreditation (A2LA) with Certificate number 2041.01 for Specific Absorption Rate (SAR), Hearing Aid
Compeatibility (HAC) testing, where applicable, and Electromagnetic Compatibility (EMC) testing for FCC and
Innovation, Science, and Economic Development Canada rules.

e PCTEST TCB is a Telecommunication Certification Body (TCB) accredited to ISO/IEC 17065-2012 by A2LA
(Certificate number 2041.03) in all scopes of FCC Rules and ISED Standards (RSS).

e PCTEST facility is a registered (2451B) test laboratory with the site description on file with ISED.
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2.0 PRODUCT INFORMATION

21 Equipment Description

The Equipment Under Test (EUT) is the LG Portable Handset FCC ID: ZNFF100VM. The test data contained in
this report pertains only to the emissions due to the EUT’s UNII transmitter.

Test Device Serial No.: 04379, 04387, 04296

2.2  Device Capabilities

This device contains the following capabilities:

800/850/1900 CDMA/EVDO RevO0/A, 1x Advanced (BCO, BC1, BC10), 850/1900 GSM/GPRS/EDGE,

850/1700/1900 WCDMA/HSPA, Multi-band LTE, Multi-Band 5G NR, 802.11b/g/n WLAN, 802.11a/n/ac UNII,
Bluetooth (1x, EDR, LE), NFC

Band 1 Band 2A Band 2C Band 3
Ch. | Frequency (MHz) Ch. | Frequency (MHz) Ch. | Frequency (MHz) Ch. | Frequency (MHz)
36 5180 52 5260 100 5500 149 5745
42 5210 56 5280 120 5600 157 5785
48 5240 64 5320 144 5720 165 5825

Table 2-1. 802.11a/ 802.11n / 802.11ac (20MHz) Frequency / Channel Operations

Band 1 Band 2A Band 2C Band 3
Frequency Frequency Frequency Frequency
Ch. (MHz) Ch. (MHz) Ch. (MHz) Ch. (MHz)
38 5190 54 5270 102 5510 151 5755
46 5230 62 5310 110 5550 159 5795
142 5710
Table 2-2. 802.11n / 802.11ac (40MHz BW) Frequency / Channel Operations
Band 1 Band 2A Band 2C Band 3
Ch. | Frequency (MHz) Ch. | Frequency (MHz) Ch. | Frequency (MHz) Ch. | Frequency (MHz)
42 5210 58 5290 106 5530 155 5775

Table 2-3. 802.11ac (80MHz BW) Frequency / Channel Operations
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Notes:

1.

5GHz NIl operation is possible in 20MHz, and 40MHz, and 80MHz channel bandwidths. The maximum
achievable duty cycles for all modes were determined based on measurements performed on a spectrum
analyzer in zero-span mode with RBW = 8MHz, VBW = 50MHz, and detector = peak per the guidance of
Section B)2)b) of ANSI C63.10-2013 and KDB 789033 D02 v02r01. The RBW and VBW were both greater
than 50/T, where T is the minimum transmission duration, and the number of sweep points across T was
greater than 100. The duty cycles are as follows:

ANT1 ANT2 MIMO (1+2)
802.11 Mode/Band | Duty Cycle Pulse period Radiated | Duty Cycle Pulse period Radiated | Duty Cycle Pulse period Radiated
[%] Width DCCF[dB]|  [%] Width DCCF [dB]|  [%] Width DCCF [dB]
a 98.5 2.03 2.06 N/A 98.5 2.03 2.06 N/A 98.8 2.046 2.071 N/A
n (HT20) 98.4 1.89 1.92 N/A 99.0 1.89 1.91 N/A 97.5 0.979 1.004 0.11
SGHz ac (HT20) 98.4 1.9 1.93 N/A 98.2 1.902 1.937 N/A 96.8 0.977 1.009 0.14
n (HT40) 98.5 1.28 1.3 N/A 98.0 1.274 13 N/A 96.0 0.665 0.693 0.18
ac (HT40) 96.9 1.27 131 0.13 98.4 1.27 1.29 N/A 954 0.665 0.697 0.20
ac (HT80) 97.5 1.17 1.2 0.11 97.5 1.17 1.2 0.11 94.4 0.612 0.648 0.25
Table 2-4. Measured Duty Cycles
2. The device employs MIMO technology. Below are the possible configurations.
- . . SISO SDM CDD
WiFi Configurations ANTL | ANT2 | ANTL | ANT2 | ANTL | ANT2
1la Y Y N N Y Y
5GHz 11n/ac (20MHz) Y Y Y Y Y Y
11n/ac (40MHz) Y Y Y Y Y Y
1lac (80MHz) Y Y Y Y Y Y

Table 2-5. Frequency / Channel Operations

Y= Support ; N= NOT Support

SISO = Single Input Single Output

SDM = Spatial Diversity Multiplexing — MIMO function
CDD = Cyclic Delay Diversity - 2Tx Function

This device supports simultaneous transmission operation, which allows for two SISO channels to operate
independent of one another in the 2.4GHz (WLAN & BT) and 5GHz bands simultaneously on each antenna.
The following tables show the worst case configurations determined during testing. The data for these
configurations is contained in this test report. The BT + 5GHz case is not considered as worst case since the

BT power is lower than the 2.4GHz WLAN power.

Configuration 1: ANT1 transmitting in 2.4GHz mode and ANT2 in 5GHz mode

Description 2.4 GHz Emission 5 GHz Emission
Antenna 1 2
Channel 6 120
Operating Frequency (MHz) 2437 5600

Data Rate (Mbps) 1 6

Mode 802.11b 802.11a

Table 2-6. RSDB Config (ANT1 2.4GHz & ANT2 5GHz)
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2.3  Antenna Description
Following antennas were used for the testing.

2.4  Test Configuration

Frequency [GHZ]

Antenna Gain

(dBi)
5.150 11
5.825 95

Table 2-7. Antenna Peak Gain

The EUT was tested per the guidance of KDB 789033 D02 v02r01. ANSI C63.10-2013 was used to reference the
appropriate EUT setup for radiated spurious emissions testing. See Sections 3.2 for radiated emissions test

setups.

This device supports wireless charging capability and, thus, is subject to the test requirements of KDB 648474
D03 v01r04. Additional radiated spurious emission measurements were performed with the EUT lying flat on an
authorized wireless charging pad (WCP) Model: EP-N5100 while operating under normal conditions in a
simulated call or data transmission configuration. The worst case radiated emissions data is shown in this report.

2.5 EMI Suppression Device(s)/Modifications

No EMI suppression device(s) were added and/or no modifications were made during testing.
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3.0 DESCRIPTION OF TESTS

3.1 Evaluation Procedure

The measurement procedures described in the American National Standard of Procedures for Compliance
Testing of Unlicensed Wireless Devices (ANSI C63.10-2013) and the guidance provided in KDB 789033 D02
v02r01 were used in the measurement of the EUT.

Deviation from measuremMent ProCEAUIE. ... ... . ittt it e e e e e e e e e e ee e e s e s e s rreeeees None
3.2 Radiated Emissions

The radiated test facilities consisted of an indoor 3 meter semi-anechoic chamber used for final measurements
and exploratory measurements, when necessary. The measurement area is contained within the semi-anechoic
chamber which is shielded from any ambient interference. The test site inside the chamber is a 6m x 5.2m
elliptical, obstruction-free area in accordance with Figure 5.7 of Clause 5 in ANSI C63.4-2014. Absorbers are
arranged on the floor between the turn table and the antenna mast in such a way so as to maximize the reduction
of reflections for measurements above 1GHz. An 80cm tall test table made of Styrodur is placed on top of the turn
table. For measurements above 1GHz, an additional Styrodur pedestal is placed on top of the test table to bring
the total table height to 1.5m.

For all measurements, the spectrum was scanned through all EUT azimuths and from 1 to 4 meter receive
antenna height using a broadband antenna from 30MHz up to the upper frequency shown in 15.33 depending on
the highest frequency generated or used in the device or on which the device operates or tunes. For frequencies
above 1GHz, linearly polarized double ridge horn antennas were used. For frequencies below 30MHz, a
calibrated loop antenna was used. When exploratory measurements were necessary, they were performed at 1
meter test distance inside the semi-anechoic chamber using broadband antennas, broadband amplifiers, and
spectrum analyzers to determine the frequencies and modes producing the maximum emissions. Sufficient time
for the EUT, support equipment, and test equipment was allowed in order for them to warm up to their normal
operating condition. The test set-up was placed on top of the 1 x 1.5 meter table. The EUT, support equipment,
and interconnecting cables were arranged and manipulated to maximize each emission. Appropriate precaution
was taken to ensure that all emissions from the EUT were maximized and investigated. The system configuration,
mode of operation, turntable azimuth, and receive antenna height was noted for each frequency found.

Final measurements were made in the semi-anechoic chamber using calibrated, linearly polarized broadband and
horn antennas. The test setup was configured to the setup that produced the worst case emissions. The spectrum
analyzer was set to investigate all frequencies required for testing to compare the highest radiated disturbances
with respect to the specified limits. The turntable containing the EUT was rotated through 360 degrees and the
height of the receive antenna was varied 1 to 4 meters and stopped at the azimuth and height producing the
maximum emission. Each emission was maximized by changing the orientation of the EUT through three
orthogonal planes and changing the polarity of the receive antenna, whichever produced the worst-case
emissions.

All radiated measurements are performed in a chamber that meets the site requirements per ANSI C63.4-2014.

Additionally, radiated emissions below 30MHz are also validated on an Open Area Test Site to assert correlation
with the chamber measurements per the requirements of KDB 474788 DO1.

3.3 Environmental Conditions

The temperature is controlled within range of 15°C to 35°C. The relative humidity is controlled within range of 10%
to 75%. The atmospheric pressure is monitored within the range 86-106kPa (860-1060mbar).
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4.0 ANTENNA REQUIREMENTS

Excerpt from §15.203 of the FCC Rules/Regulations:
“An intentional radiator antenna shall be designed to ensure that no antenna other than that furnished by the

responsible party can be used with the device. The use of a permanently attached antenna or of an antenna that
uses a unique coupling to the intentional radiator shall be considered sufficient to comply with the provisions of

this section.”

e The antennas of the EUT are permanently attached.

e There are no provisions for connection to an external antenna.

Conclusion:

The EUT complies with the requirement of §15.203.
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5.0 MEASUREMENT UNCERTAINTY

The measurement uncertainties shown below were calculated in accordance with the requirements of
ANSI C63.10-2013. All measurement uncertainty values are shown with a coverage factor of k = 2 to indicate a
95% level of confidence. The measurement uncertainty shown below meets or exceeds the Ucispr measurement
uncertainty values specified in CISPR 16-4-2 and, thus, can be compared directly to specified limits to determine

compliance.
Contribution Expanded Uncertainty (£dB)

Radiated Disturbance (<1GHz) 4.98

Radiated Disturbance (>1GHz) 5.07

Radiated Disturbance (>18GHz) 5.09
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TEST EQUIPMENT CALIBRATION DATA

Test Equipment Calibration is traceable to the National Institute of Standards and Technology (NIST).
Measurements antennas used during testing were calibrated in accordance to the requirements of ANSI C63.5-

2017.
Manufacturer Model Description Cal Date |Cal Interval | Cal Due | Serial Number
- WL40-1 Conducted Cable Set (40GHz) 10/30/2019 Annual 10/30/2020 WL40-1
- WL25-1 Conducted Cable Set (25GHz) 10/30/2019| Annual 10/30/2020 WL25-1
Agilent N9038A MXE EMI Receiver 8/11/2020 Annual 8/11/2021 | MY51210133
Agilent N9030A PXA Signal Analyzer (44GHz) 8/17/2020 Annual 8/17/2021 | MY52350166
Anritsu ML2496A Power Meter 11/6/2019 Annual 11/6/2020 1405003
Anritsu MA2411B Pulse Power Sensor 10/15/2019| Annual 10/15/2020 1339026
Com-Power AL-130 9kHz - 30MHz Loop Antenna 10/10/2019| Biennial 10/10/2021 121034
Emco 3115 Horn Antenna (1-18GHz) 6/18/2020 Biennial 6/18/2022 9704-5182
Emco 3116 Horn Antenna (18 - 40GHz) 6/7/2018 | Triennial 6/7/2021 9203-2178
Solar Electronics | 8012-50-R-24-BNC Line Impedance Stabilization Network | 10/1/2019 Biennial 10/1/2021 310233
Pasternack NMLC-2 Line Conducted Emissions Cable (NM) 1/9/2020 Annual 1/9/2021 NMLC-2
Rohde & Schwarz ESU26 EMI Test Receiver (26.5GHz) 7/15/2020 Annual 7/15/2021 100342
Rohde & Schwarz ESU40 EMI Test Receiver (40GHz) 9/23/2019 Annual 9/23/2020 100348
Rohde & Schwarz SFUNIT-Rx Shielded Filter Unit 2/10/2020 Annual 2/10/2021 102134
Rohde & Schwarz SFUNIT-Rx Shielded Filter Unit 2/21/2020 Annual 2/21/2021 102133
Sunol DRH-118 Horn Antenna (1-18GHz) 10/3/2019 | Biennial 10/3/2021 A050307
Sunol Science JBS Bi-Log Antenna (30M - 5GHz) 7/27/2020 | Biennial 7/27/2022 A051107

Table 6-1. Annual Test Equipment Calibration Schedule

Note:

For equipment listed above that has a calibration date or calibration due date that falls within the test date range,
care was taken to ensure that this equipment was used after the calibration date and before the calibration due
date.
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7.1 Summary

Company Name:

N PCTEST"

TEST RESULTS

LG Electronics USA, Inc.

FCC ID: ZNFF100VM
FCC Classification: Unlicensed National Information Infrastructure (UNII)
FCC Part RSS " - Test Test
Section(s) Section(s) Test Description Test Limit Sonehifen Result Reference
15.407(b.1), (2) Undesirable emissions must meet the
(3)' ) TR RSS-247 [6.2] Undesirable Emissions limits detailed in 15.407(b) (RSS-247 PASS Section 7.2
' [6.2))
15.205, Semr}{esr?llql;etlr?ctset(rjegg;h ds Emissions in restricted bands must RADIATED
15.407(b.1), (4), RSS-Gen [8.9] and Radiated Emission meet the radiated limits detailed in PASS Section 7.2
5), 6) Limits) 15.209 (RSS-Gen [8.9])
Table 7-1. Summary of Test Results
Notes:

1) All channels, modes, and modulations/data rates were investigated among all UNII bands. The test results

shown in the following sections represent the worst case emissions.
2) For radiated band edge, automated test software was used to measure emissions and capture the
corresponding plots necessary to show compliance. The measurement software utilized is PCTEST

“Chamber Automation,” Version 1.3.1.
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7.2 Radiated Spurious Emission Measurements — Above 1GHz
15.407(b) §15.205 §15.209; RSS-Gen [8.9

Test Overview and Limit

All out of band radiated spurious emissions are measured with a spectrum analyzer connected to a receive
antenna while the EUT is operating at its maximum duty cycle, at its maximum power control level, as defined in
ANSI C63.10-2013 and KDB 789033 D02 v02r01, and at the appropriate frequencies. All channels, modes (e.g.
802.11a, 802.11n (20MHz BW), 802.11n (40MHz BW), and 802.11ac (80MHz)), and modulations/data rates were
investigated among all UNII bands. Only the radiated emissions of the configuration that produced the worst case
emissions are reported in this section.

For transmitters operating in the 5.15-5.25 GHz and 5.25-5.35 GHz band: All emissions outside of the 5.15-
5.35 GHz band shall not exceed an EIRP of —27 dBm/MHz.

For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the 5.47-5.725 GHz band
shall not exceed an EIRP of —27 dBm/MHz.

For transmitters operating in the 5.725-5.85 GHz band: All emissions shall be limited to a level of =27
dBm/MHz at 75 MHz or more above or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz
above or below the band edge, and from 25 MHz above or below the band edge increasing linearly to a
level of 15.6 dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band
edge increasing linearly to a level of 27 dBm/MHz at the band edge.

All out of band emissions appearing in a restricted band as specified in Section 15.205 of the Title 47 CFR
and Table 6 of RSS-Gen (8.10) must not exceed the limits shown in Table 7-2 per Section 15.209 and RSS-
Gen (8.9).

Frequenc Field Strength Measured Distance
Ameney [uVim] Meters]
Above 960.0 MHz 500 3

Table 7-2. Radiated Limits

Test Procedures Used

ANSI C63.10-2013 — Sections 12.7.7.2, 12.7.6, 12.7.5
KDB 789033 D02 v02r01 — Section G

Test Settings

Average Measurements above 1GHz (Method AD)

1. Analyzer center frequency was set to the frequency of the radiated spurious emission of interest
2. RBW = 1MHz
3. VBW =3MHz
4. Detector = power average (RMS)
5. Number of measurement points = 1001 (Number of points must be > 2 x span/RBW)
6. Averaging type = power (RMS)
7. Sweep time = auto couple
8. Trace was averaged over 100 sweeps
. N PCTEST" MEASUREMENT REPORT Approved by:
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Test Report S/N: Test Dates: EUT Type:
Page 12 of 42
1M2007230114-14.ZNF 07/25 - 09/14/2020 Portable Handset
© 2020 PCTEST V 9.0 02/01/2019

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or
assembly of contents thereof, please contact INFO@PCTEST.COM.




7\ PCTEST"

Proud to be part of @ element

Peak Measurements above 1GHz

N o g A~ DN

Sweep time = auto couple

Trace mode = max hold

Trace was allowed to stabilize

Peak Measurements below 1GHz

2L T o

Test Setup

The EUT and measurement equipment were set up as shown

T

1.5m

0T

Sweep time = auto couple

./EUT

turntable

Span was set greater than 1MHz
RBW = 120kHz
Detector = CISPR quasi-peak

Trace was allowed to stabilize

& styrofoam hlock

3m

in the diagram below.

bore sight
antenna mast

Figure 7-1. Test Instrument & Measurement Setup

Analyzer center frequency was set to the frequency of the radiated spurious emission of interest
RBW = 1MHz
VBW = 3MHz

Detector = peak

Analyzer center frequency was set to the frequency of the radiated spurious emission of interest

Tmto 4m
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%emissions that lie in the restricted bands (denoted by a * next to the frequency) specified in §15.205
and Section 8.10 of RSS-Gen are below the limit shown in Table 7-2.

2. All spurious emissions lying in restricted bands specified in §15.205 and Section 8.10 of RSS-Gen are
below the limit shown in Table 7-2. All spurious emissions that do not lie in a restricted band are subject
to a peak limit of -27dBm/MHz. At a distance of 3 meters, the field strength limit in dBuV/m can be
determined by adding a “conversion” factor of 95.2dB to the EIRP Ilimit of -27dBm/MHz to obtain the limit
for out of band spurious emissions of 68.2dBuV/m.

3. The antenna is manipulated through typical positions, polarity and length during the tests. The EUT is
manipulated through three orthogonal planes.

This unit was tested with its standard battery.

The spectrum is measured from 9kHz to the 10th harmonic of the fundamental frequency of the
transmitter using CISPR quasi peak detector below 1GHz. Above 1 GHz, average and peak
measurements were taken using linearly polarized horn antennas. The worst-case emissions are reported
however emissions whose levels were not within 20dB of the respective limits were not reported.

6. Emissions below 18GHz were measured at a 3 meter test distance while emissions above 18GHz were
measured at a 1 meter test distance with the application of a distance correction factor.

7. Radiated spurious emissions were investigated while operating in MIMO mode, however, it was
determined that single antenna operation produced the worst case emissions. Since the emissions
produced from MIMO operation were found to be more than 20dB below the limit, the MIMO emissions
are not reported.

8. The wide spectrum spurious emissions plots shown on the following pages are used only for the purpose
of emission identification. Any emissions found to be within 20dB of the limit are fully investigated and the
results are shown in this section.

9. The "-" shown in the following RSE tables are used to denote a noise floor measurement.

Sample Calculations

Determining Spurious Emissions Levels

o Field Strength Level [gsuvim) = Analyzer Level [ggm) + 107 + AFCL [dB/m)
0 AFCL @s/m; = Antenna Factor gg/m) + Cable L0OSS [dp)
0 Margin gs] = Field Strength Level (gsuvim) — Limit guvim]

Radiated Band Edge Measurement Offset

o0 The amplitude offset shown in the radiated restricted band edge plots was calculated using the
formula:

Offset (dB) = (Antenna Factor + Cable Loss + Attenuator) — Preamplifier Gain
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7.6.1 SISO Antenna-1 Radiated Spurious Emission Measurements
§15.407(b) 815.205 & §15.209; RSS-Gen [8.9]

Worst Case Mode: 802.11a

Worst Case Transfer Rate: 6Mbps

Distance of Measurements: 1 & 3 Meters

Operating Frequency: 5200MHz

Channel: 40

Distance g
Frequency Ant. Antgnna Turptable S AFCL | Correction Field Limit Margin
[MHZ] Detector | Pol. Height | Azimuth Level [dB/m] Facto Strength [dBuV/m]| [dB]
[HV] [cm] [degree] | [dBm] [dB]r [dBuV/m] H
10400.00 Peak \% 109 20 -64.72 14.86 0.00 57.14 68.20 -11.06
15600.00 | Average \ - - -81.61 22.47 0.00 47.86 53.98 -6.12
15600.00 Peak \Y - - -69.95 22.47 0.00 59.52 73.98 -14.46
20800.00 | Average \% - - -63.23 0.57 -9.54 34.80 53.98 -19.18
20800.00 Peak \Y - - -54.60 0.57 -9.54 43.43 73.98 -30.55
26000.00 Peak \Y - - -51.24 3.06 -9.54 49.27 68.20 -18.93
Table 7-3. Radiated Measurements SISO ANT1

Worst Case Mode: 802.11a

Worst Case Transfer Rate: 6Mbps

Distance of Measurements: 1 & 3 Meters

Operating Frequency: 5280MHz

Channel: 56

Distance .
Frequency Ant. Antgnna Tur.ntable Analyzer AFCL | Correction Field Limit Margin
[MHzZ] Detector | Pol. Height | Azimuth Level [dB/m] Factor Strength [dBuV/m]| [dB]
[HV] | [em] | [degree] | [dBm] %CB? [dBuV/m] [L9°H
10560.00 Peak \Y 102 12 -64.56 15.65 0.00 58.09 68.20 -10.11
15840.00 | Average \% - - -81.79 23.57 0.00 48.78 53.98 -5.20
15840.00 Peak \% - - -69.27 23.57 0.00 61.30 73.98 -12.68
21120.00 | Average \% - - -64.00 1.01 -9.54 34.47 53.98 -19.51
21120.00 Peak \% - - -53.28 1.01 -9.54 45.19 73.98 -28.79
26400.00 Peak \% - - -53.10 3.46 -9.54 47.81 68.20 -20.39
Table 7-4. Radiated Measurements SISO ANT1
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 6Mbps
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 5720MHz
Channel: 144
Distance .
Frequency Ant. Antgnna Turptable Analyzer AFCL | Correction Field Limit Margin
[MHzZ] Detector | Pol. Height | Azimuth Level [dB/m] Fact Strength [dBuV/im]| [dB]
[HNV] | [em] | [degree] | [dBm] ["’:B?r [dBpV/m] [L9°H
11440.00 | Average \% - - -81.18 16.92 0.00 42.74 53.98 -11.24
11440.00 Peak \% - - -68.42 16.92 0.00 55.50 73.98 -18.48
17160.00 Peak \Y - - -69.37 23.37 0.00 61.00 68.20 -7.20
22880.00 | Average \Y - - -63.17 1.70 -9.54 35.99 53.98 -17.99
22880.00 Peak \% - - -53.72 1.70 -9.54 45.44 73.98 -28.54
28600.00 Peak \% - - -52.64 3.94 -9.54 48.76 68.20 -19.44
Table 7-5. Radiated Measurements SISO ANT1
Worst Case Mode: 802.11a
Worst Case Transfer Rate: 6Mbps
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Distance n
Frequency Ant. Ant(_anna Turptable Analyzer AFCL | Correction Field Limit Margin
[MHZ] Detector | Pol. Height | Azimuth Level [dB/m] Fact Strength [dBuv/m]| [dB]
[HV] | [em] | [degree] | [dBm] [‘;CB?r [dBuV/m]|*°H
11650.00 | Average \% - - -81.23 17.51 0.00 43.28 53.98 -10.70
11650.00 Peak \% - - -68.50 17.51 0.00 56.01 73.98 -17.97
17475.00 Peak \% - - -69.05 26.14 0.00 64.09 68.20 -4.11
23300.00 Peak \% - - -53.80 1.66 -9.54 45.32 68.20 -22.88
29125.00 Peak \Y, - - -53.54 3.67 -9.54 47.58 68.20 -20.62
Table 7-6. Radiated Measurements SISO ANT1
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Worst Case Mode: 802.11a

Worst Case Transfer Rate: 6Mbps

Distance of Measurements: 1 & 3 Meters

Operating Frequency: 5825MHz

Channel: 165

Frequency Ant. Antgnna Tur.ntable Analyzer AFCL Field Limit Margin
[MHzZ] Detector | Pol. Height | Azimuth Level [dB/m] Strength [dBuvim]| [dB]
[H/V] [cm] [degree] | [dBm] [dBuV/m] H

11650.00 | Average \Y, - - -82.18 17.51 42.33 53.98 -11.65
11650.00 Peak Y, - - -68.84 17.51 55.67 73.98 -18.31
17475.00 Peak Y - - -70.05 26.14 63.09 68.20 -5.11

Table 7-7. Radiated Measurements SISO ANT1 with WCP
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7.6.2 SISO Antenna-2 Radiated Spurious Emission Measurements
§15.407(b) 815.205 & §15.209; RSS-Gen [8.9]

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 6Mbps
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 5180MHz
Channel: 36
Distance g
Frequency Ant. Antgnna Turptable S AFCL | Correction Field Limit Margin
[MHZ] Detector | Pol. Height | Azimuth Level [dB/m] Facto Strength [dBuV/m]| [dB]
[HV] [cm] [degree] | [dBm] [dB]r [dBuV/m] H
10360.00 Peak \% - - -68.46 15.16 0.00 53.70 68.20 -14.50
15540.00 | Average \Y - - -81.36 22.41 0.00 48.05 53.98 -5.93
15540.00 Peak \% - - -69.14 22.41 0.00 60.27 73.98 -13.71
20720.00 | Average \% - - -63.69 0.47 -9.54 34.24 53.98 -19.74
20720.00 Peak \Y - - -52.05 0.47 -9.54 45.88 73.98 -28.10
25900.00 Peak \Y, - - -50.51 2.80 -9.54 49.75 68.20 -18.45
Table 7-8. Radiated Measurements SISO ANT2
Worst Case Mode: 802.11a
Worst Case Transfer Rate: 6Mbps
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 5280MHz
Channel: 56
Distance .
Frequency Ant. Antgnna Tur.ntable Analyzer AFCL | Correction Field Limit Margin
[MHzZ] Detector | Pol. Height | Azimuth Level [dB/m] Factor Strength [dBuV/m]| [dB]
[HV] | [em] | [degree] | [dBm] %CB? [dBuV/m] [L9°H
10560.00 Peak \Y - - -68.29 15.65 0.00 54.36 68.20 -13.84
15840.00 | Average \% - - -81.61 23.57 0.00 48.96 53.98 -5.02
15840.00 Peak \% - - -68.81 23.57 0.00 61.76 73.98 -12.22
21120.00 | Average \% - - -63.59 1.01 -9.54 34.88 53.98 -19.10
21120.00 Peak \% - - -51.90 1.01 -9.54 46.57 73.98 -27.41
26400.00 Peak \% - - -50.70 3.46 -9.54 50.21 68.20 -17.99
Table 7-9. Radiated Measurements SISO ANT2
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 6Mbps
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 5720MHz
Channel: 144
Distance .
Frequency Ant. Antgnna Turptable Analyzer AFCL | Correction Field Limit Margin
[MHzZ] Detector | Pol. Height | Azimuth Level [dB/m] Fact Strength [dBuV/im]| [dB]
[HNV] | [em] | [degree] | [dBm] ["’:B?r [dBpV/m] [L9°H
11440.00 | Average \% - - -81.22 16.92 0.00 42.70 53.98 -11.28
11440.00 Peak \% - - -68.58 16.92 0.00 55.34 73.98 -18.64
17160.00 Peak \Y - - -69.23 23.37 0.00 61.14 68.20 -7.06
22880.00 | Average \% - - -62.85 1.70 -9.54 36.31 53.98 -17.67
22880.00 Peak \% - - -51.02 1.70 -9.54 48.14 73.98 -25.84
28600.00 Peak \% - - -51.85 3.94 -9.54 49.55 68.20 -18.65
Table 7-10. Radiated Measurements SISO ANT2
Worst Case Mode: 802.11a
Worst Case Transfer Rate: 6Mbps
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Distance n
Frequency Ant. Ant(_anna Turptable Analyzer AFCL | Correction Field Limit Margin
[MHZ] Detector | Pol. Height | Azimuth Level [dB/m] Fact Strength [dBuv/m]| [dB]
[HV] | [em] | [degree] | [dBm] [‘;CB?r [dBuV/m]|*°H
11650.00 | Average \% - - -82.13 17.51 0.00 42.38 53.98 -11.60
11650.00 Peak \% - - -71.28 17.51 0.00 53.23 73.98 -20.75
17475.00 Peak \% - - -69.73 26.14 0.00 63.41 68.20 -4.79
23300.00 Peak \% - - -50.87 1.66 -9.54 48.25 68.20 -19.95
29125.00 Peak \% - - -51.72 3.67 -9.54 49.40 68.20 -18.80
Table 7-11. Radiated Measurements SISO ANT2
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Worst Case Mode: 802.11a

Worst Case Transfer Rate: 6Mbps

Distance of Measurements: 3 Meters

Operating Frequency: 5825MHz

Channel: 165
Frequency Ant. Antgnna Tur_ntable Analyzer AFCL Field Limit Margin

[MHZ] Detector | Pol. Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[HV] | [cm] | [degree] | [dBm] [dBuV/m]|*“F

11650.00 | Average \% - -81.24 17.51 43.27 53.98 -10.71
11650.00 Peak \Y, - -69.17 17.51 55.34 73.98 -18.64
17475.00 Peak Y - -69.39 26.14 63.75 68.20 -4.45

Table 7-12. Radiated Measurements SISO ANT2 with WCP
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7.6.3 MIMO Radiated Spurious Emission Measurements

§15.407(b) §15.205 & 8§15.209; RSS-Gen [8.9]

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 6Mbps
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 5200MHz
Channel: 40
Frequency Ant. | Antenna [ Turntable | Analyzer AFCL (IZD(I)Srtrir(]:fi?) Field Limit Margin

Detector | Pol. Height

Azimuth Level Strength

[MHz] vV | em | [degree] | [aBm) | [9B/M ”'[::;‘” [dBpuv/m] |[9BHV/m] | [dB]
10400.00 | Peak | V 100 187 | -6458 | 148 | 000 | 5728 | 6820 | -10.92

15600.00 | Average \% -

- -82.60 22.47 0.00 46.87

53.98 -7.11

15600.00 Peak \Y -

- -69.56 22.47 0.00 59.91

73.98 -14.07

20800.00 | Average \Y - - -64.11 0.57 -9.54 33.92 53.98 -20.06
20800.00 Peak \Y - - -52.69 0.57 -9.54 45.34 73.98 -28.64
26000.00 Peak \Y - - -50.17 3.06 -9.54 50.34 68.20 -17.86

Table 7-13. Radiated Measurements MIMO

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 6Mbps
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 5320MHz
Channel: 64
Distance n
Frequency Ant. Antt_anna Turptable Analyzer AFCL | Correction Field Limit Margin
[MHZ] Detector | Pol. Height | Azimuth Level [dB/m] Factor Strength [dBuV/m]| [dB]
[HNV] | [em] | [degree] | [dBm] %CB‘]’ [dBuV/m] [L9°H
10640.00 | Average Vv 186 100 -74.15 15.76 0.00 48.61 53.98 -5.37
10640.00 Peak V 186 100 -60.38 15.76 0.00 62.38 73.98 -11.60
15960.00 | Average Vv - - -83.11 22.83 0.00 46.72 53.98 -7.26
15960.00 Peak \Y% - - -69.76 22.83 0.00 60.07 73.98 -13.91
21280.00 | Average V - - -63.91 1.07 -9.54 34.62 53.98 -19.36
21280.00 Peak Vv - - -52.62 1.07 -9.54 45.91 73.98 -28.07
26600.00 Peak V - - -51.18 3.83 -9.54 50.10 68.20 -18.10
Table 7-14. Radiated Measurements MIMO
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 6Mbps
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 5720MHz
Channel: 144
Distance ]
Frequency Ant. Antgnna Turptable Analyzer AFCL | Correction Field Limit Margin
[MHZ] Detector | Pol. Height | Azimuth Level [dB/m] Fact Strength [dBuV/m]| [dB]
[HV] | [em] | [degree] | [dBm] %CB‘]” [dBuV/m]|1“°H
11440.00 | Average \% - - -82.15 16.92 0.00 41.77 53.98 -12.21
11440.00 Peak \% - - -69.06 16.92 0.00 54.86 73.98 -19.12
17160.00 Peak \% - - -69.35 23.37 0.00 61.02 68.20 -7.18
22880.00 | Average \% - - -62.98 1.70 -9.54 36.18 53.98 -17.80
22880.00 Peak \% - - -51.20 1.70 -9.54 47.96 73.98 -26.02
28600.00 Peak \% - - -51.63 3.94 -9.54 49.77 68.20 -18.43
Table 7-15. Radiated Measurements MIMO
Worst Case Mode: 802.11a
Worst Case Transfer Rate: 6Mbps
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Distance .
Frequency Ant. Ant(_anna Turptable Analyzer AFCL | Correction Field Limit Margin
[MHZ] Detector | Pol. Height | Azimuth Level [dB/m] Fact Strength [dBuV/m]| [dB]
[HV] | [em] | [degree] | [dBm] [‘;CB?r [dBuV/m] [L9°H
11650.00 | Average \% - - -82.17 17.51 0.00 42.34 53.98 -11.64
11650.00 Peak \% - - -68.95 17.51 0.00 55.56 73.98 -18.42
17475.00 Peak \% - - -70.18 26.14 0.00 62.96 68.20 -5.24
23300.00 Peak \% - - -51.48 1.66 -9.54 47.64 68.20 -20.56
29125.00 Peak \% - - -51.35 3.67 -9.54 49.77 68.20 -18.43
Table 7-16. Radiated Measurements MIMO
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 6Mbps
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 5825MHz
Channel: 165
SeErETEy Ant. Antgnna Tur.ntable Analyzer AFCL Field Limit i
[MHZ] Detector | Pol. Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[HV] | [cm] | [degree] | [dBm] [dBpV/m] |9
11650.00 | Average \Y, - -81.24 17.51 43.27 53.98 -10.71
11650.00 Peak \Y, - -69.47 17.51 55.04 73.98 -18.94
17475.00 Peak \Y, - -68.94 26.14 64.20 68.20 -4.00

Table 7-17. Radiated Measurements MIMO with WCP
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7.6.4 SISO Antenna-1 Radiated Band Edge Measurements (20MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 6Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 5180MHz
Channel: 36
Trace: A\_rera e F{BW; 1 MHz 5149_68 MHZ
PASS geeconmis’  vewaMi  24.23 dBuvim
120 4
E 100 A
£ o] s n
; / \
=] /
g 60 J'f \'\\
k] ]
_!._/I
40 4

5100.0 5111.1 5122.2 5133.3 51444 5155.6 5166.7 5177.8 05188.9 5200.

Frequency (MHz)

Plot 7-1. Radiated Lower Band Edge Plot SISO
ANT1 (Average — UNII Band 1)

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 6Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 5320MHz
Channel: 64
Trace: Average REBW: 1 MHz 5350.38 MH
PASS Ot Taan AT 300 42,60 dBV/m

120
% w004 |
g 1\
% 0 "'-\\ |
3 |

W .
40
5308.0 532‘4.9 5341.8 535’9.7 5375.6 53‘3‘2 4 5409.3 5426.2 5443.1 5460

Frequency (MHz)
Plot 7-3. Radiated Upper Band Edge Plot SISO
ANT1 (Average — UNII Band 2A)

Field Strength (dBuV/m)

Field Strength (dBuV/m)

Trace: M_axHoId RBW: 1 MHz 5145.51 MHz
PASS gisii,  W#OME  35.90 dBuvim
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Frequency (MHz)

Plot 7-2. Radiated Lower Band Edge Plot SISO
ANT1 (Peak — UNII Band 1)

Trace; M_axHoId F{BW; 1 MHz 5368.41 MHz
PASS Syt WMME 3630 deuvim
140 4
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100 1 ;’H\’\\I
/ \
80 4 \\
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5308.0 53249 5341.8 5358.7 05375.6 5392.4 54093 5426.2 54431 5460.
Frequency (MHz)

Plot 7-4. Radiated Upper Band Edge Plot SISO
ANT1 (Peak — UNIl Band 2A)

FCC ID: ZNFF100VM

PCTEST

T

MEASUREMENT REPORT
(CLASS Il PERMISSIVE CHANGE)

Approved by:
Quality Manager

@ L

Test Dates:
07/25 - 09/14/2020

Test Report S/N:
1M2007230114-14.ZNF

EUT Type:
Portable Handset

Page 24 of 42

© 2020 PCTEST

V9.0 02/01/2019

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or

assembly of contents thereof, please contact INFO@PCTEST.COM.



7\ PCTEST"

Proud to be part of @ element

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 6Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 5500MHz
Channel: 100
Trace: A\_rera e RBWE 1 MHz 5459.82 MHz Trace: M_axHoId RBWE 1 MHz 5469.94 MHz
PASS geeconuit’  Vew oMz 240 deuvim PASS geecorie,”  YewoMt 2731 dBuvim
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g | || £ 100 AN
E 80 | l" @ ."I
i ;'l \ i an ff
E 601 / E w“"’l
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Frequency (MHz) Frequency (MHz)
Plot 7-5. Radiated Lower Band Edge Plot SISO Plot 7-6. Radiated Lower Band Edge Plot SISO
ANT1 (Average — UNII Band 2C) ANT1 (Peak — UNII Band 2C)
Worst Case Mode: 802.11a
Worst Case Transfer Rate: 6Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Trace: M_axHoId RBW; 1 MHz 5887_88 MHZ
PASS geecon® ™ WeWME 3654 dBuvim
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£
3 —_—
[:+]
£ 100 1 K
e |/ \
5 B0q \
b I,ff A
k]
* 60 \‘M"\.;\L
5812.0 SBZ‘0.4 582‘8.9 583:7.3 5845.8 585‘4.2 585‘2.? SB'J'Il.l 58?‘9.6 5888.0
Frequency (MHz)
Plot 7-7. Radiated Upper Band Edge Plot SISO ANT1
(Peak — UNII Band 3)
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7.6.5 SISO Antenna-1 Radiated Band Edge Measurements (40MHz BW)

15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

Worst Case Mode: 802.11ac
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5190MHz
Channel: 38
Trace: Average new: L Mz 5149.80 MHz Trace: MaxHold RBW: 1 MHz 5147.23 MHz
. PASS Ofen T3 Ya SO 300 48.04 dBpv/m PASS Detector K e uew: 3 iz 59.43 dBuV/m
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2 I.'—F_'P_ -’____‘—‘\I 3
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& I 2 801 \
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Frequency (MHz)

Plot 7-8. Radiated Lower Band Edge Plot SISO
ANT1 (Average — UNII Band 1)

5088.0 51021 5116.2 51303 5144.4 5158.6 351727 5186.8 52009 35215,
Frequency (MHz)

Plot 7-9. Radiated Lower Band Edge Plot SISO
ANT1 (Peak — UNIl Band 1)

Worst Case Mode: 802.11ac
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5310MHz
Channel: 62
Trace: Average RBW: 1 MHz 5350.06 MHz Trace: MaxHold RBW: 1 MHz 5366.05 MHz
PASS peconiit v she 2533 dBVim PASS peeconi ™ v sh 37.46 dBuV/m
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Frequency (MHz)

Plot 7-10. Radiated Upper Band Edge Plot SISO
ANT1 (Average — UNII Band 2A)

5440.6 5460,
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Frequency (MHz)

Plot 7-11. Radiated Upper Band Edge Plot SISO
ANT1 (Peak — UNIl Band 2A)
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Worst Case Mode: 802.11ac
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5510MHz
Channel: 102
Trace: Average RBW: 1 MHz 5459,96 MHz Trace: MaxHold RBW: 1 MHz 5464.04 MHz
PASS ggeconiie  vewam 2506 dBuvim PASS peeconbx ™ WWaME  £05E dBvim
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Frequency (MHz)

Plot 7-12. Radiated Lower Band Edge Plot SISO
ANT1 (Average — UNII Band 2C)

Worst Case Mode: 802.11ac
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5795MHz
Channel: 159
Trace: MaxHold RBW: 1 MHz 5926.67 MHz
PASS ggeonix ™  vew amee 35.86 dBLV/m
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Frequency (MHz)

Plot 7-14. Radiated Upper Band Edge Plot SISO ANT1
(Peak — UNII Band 3)

5770.0

Frequency (MHz)

Plot 7-13. Radiated Lower Band Edge Plot SISO
ANT1 (Peak — UNII Band 2C)
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7.6.6 SISO Antenna-1 Radiated Band Edge Measurements (80MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

Worst Case Mode: 802.11ac
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5210MHz
Channel: 42
Trace: Average RBW: 1 MHz 5149.35 MHz Trace: MaxHoId RBW: 1 MHz 5148.69 MHz
PASS geecoiive  VewaMe 3556 deuvim PASS geecorix  VewaME 3700 dBuvim
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Frequency (MHz) Frequency (MHz)
Plot 7-15. Radiated Lower Band Edge Plot SISO Plot 7-16. Radiated Lower Band Edge Plot SISO
ANT1 (Average — UNII Band 1) ANT1 (Peak — UNII Band 1)
Worst Case Mode: 802.11ac
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5290MHz
Channel: 58
Trace: A\fera e RBW: 1 MHz 5354.23 MHz Trace: ngHoId RBWE 1 MHz 5395.48 MHz
PASS geecormve  vewaMe  323d'deuvim PASS geecorix, VewaM: 3656 dsuvim
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Plot 7-17. Radiated Upper Band Edge Plot SISO
ANT1 (Average — UNII Band 2A)

Frequency (MHz)

Plot 7-18. Radiated Upper Band Edge Plot SISO
ANT1 (Peak — UNIl Band 2A)
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Worst Case Mode: 802.11ac
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5530MHz
Channel: 106
Trace: Average RBW: 1 MHz 5459.22 MHz Trace: MaxHold RBW: 1 MHz 5468.47 MHz
PASS petectonive  vew 3wz 4820 dBpuV/m PASS petectonic = yew 3wz 61.68 dBuV/m
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Plot 7-19. Radiated Low
ANT1 (Average

er Band Edge Plot SISO

— UNII Band 2C)

Worst Case Mode: 802.11ac
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5775MHz
Channel: 155
Trace: MaxHold RBW: 1 MHz 5959.68 MHz
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Plot 7-21. Radiated Upper Band Edge Plot SISO ANT1
(Peak — UNII Band 3)

Frequency (MHz)

Plot 7-20. Radiated Lower Band Edge Plot SISO
ANT1 (Peak — UNII Band 2C)
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7.6.7 SISO Antenna-2 Radiated Band Edge Measurements (20MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9

Worst Case Mode: 802.11ac

Worst Case Transfer Rate: 6Mbps

Distance of Measurements: 3 Meters

Operating Frequency: 5180MHz

Channel: 36

Trace: Average REW: 1 MHz 5149.68 MH Trace: MaxHold REW: 1 MHz 5148.24 MH
PASS  geiecoriit  vow: 3piz 45.04 dBUV/m PASS geieconix ™ vow: 3piz 56.47 dBuV/m
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Frequency {MHz) Frequency {MHz)
Plot 7-22. Radiated Lower Band Edge Plot SISO Plot 7-23. Radiated Lower Band Edge Plot SISO
ANT2 (Average — UNII Band 1) ANT2 (Peak — UNII Band 1)

Worst Case Mode: 802.11ac

Worst Case Transfer Rate: 6Mbps

Distance of Measurements: 3 Meters

Operating Frequency: 5320MHz

Channel: 64

Trace: Average RBW: 1 MHZ 5350.14 MH Trace: MaxHold RBW: 1 MHZ 5355.01 MH
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Plot 7-24. Radiated Upper Band Edge Plot SISO Plot 7-25. Radiated Upper Band Edge Plot SISO
ANT2 (Average — UNII Band 2A) ANT2 (Peak — UNII Band 2A)
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Worst Case Mode: 802.11ac
Worst Case Transfer Rate: 6Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 5500MHz
Channel: 100
Trace: Average REBW: 1 MHZ 5459.82 MH Trace: MaxHold REBW: 1 MHZ 5469.68 MH
PASS gsieoniil  vew 2wz 24.30 dByV/m PASS gsietoifx,  yewiamuz 3700 aByv/m
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Plot 7-26. Radiated Lower Band Edge Plot SISO Plot 7-27. Radiated Lower Band Edge Plot SISO
ANT2 (Average — UNII Band 2C) ANT2 (Peak — UNII Band 2C)
Worst Case Mode: 802.11ac
Worst Case Transfer Rate: 6Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Trace: MaxHold RBW: 1 MHz 5887.51 MH
PASS ggieconix,”  yew: 3z 255 dBLVim
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o / \
= e0 M\-MWMMM
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Frequency (MHz)
Plot 7-28. Radiated Upper Band Edge Plot SISO ANT2
(Peak — UNII Band 3)
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7.6.8 SISO Antenna-2 Radiated Band Edge Measurements (40MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

Worst Case Mode: 802.11ac
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5190MHz
Channel: 38

Trace: Average RBW: 1 MHz 5149.60 MH Trace: MaxHold RBW: 1 MHz 5149.06 MH
PASS ggiecorikis”  yew: 3janz. 44.63 dBUV/m PASS ggieconfe,”  yew: 3z 3746 4BUV/m
120 140
g 100 E 120
é 80 [ \'|| & 100 1 T T '*\\
) | 5w / \
= 60 7 2 / l\
£ / £ f
- / S ISP SO R ORI, S
40
5088.0 5101.8 5115.6 5129.3 5143.1 5156.9 5170.7 5184.4 5198.2 5212. 5088.0 5102.1 5116.2 5130.3 5144.4 5158.6 5172.7 5186.8 5200.9 5215.
Frequency (MHz) Frequency (MHz)
Plot 7-29. Radiated Lower Band Edge Plot SISO Plot 7-30. Radiated Lower Band Edge Plot SISO
ANT2 (Average — UNII Band 1) ANT2 (Peak — UNII Band 1)
Worst Case Mode: 802.11ac
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5310MHz
Channel: 62
Trace: Average REW: 1 MHz 5350.62 MH Trace: MaxHaId REW: 1 MHz 5395 50 MH
PASS grecon®if  yQw:spe 4551 dByV/m PASS ggiecorifx,  Yaw: 3m 57.56 dBUV/m
120 140 o
£ £
= 100 = 1207
z- v -.‘|| z 100 i S S
5 80 / l S ,IF \
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. / e 1 = 6o/ \.-.HM Y .
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5285.0 5304.4 5323.9 53433 5362.8 5382.2 5401.7 5421.1 5440.6 5460. 5285.0 5304.4 5323.9 53433 5362.8 5382.2 5401.7 5421.1 5440.6 5460.

Frequency (MHz)

Plot 7-31. Radiated Upper Band Edge Plot SISO
ANT2 (Average — UNII Band 2A)

Frequency (MHz)

Plot 7-32. Radiated Upper Band Edge Plot SISO
ANT2 (Peak — UNII Band 2A)
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Worst Case Mode: 802.11ac
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5510MHz
Channel: 102
Trace: Average RBW: 1 MHz A457.92 MH Trace: MaxHold RBW: 1 MHz AGG. MH
PASS geecon®i  vaw: S 34 54 BV PASS gaciorbl®  yvow: 3w 275 Heim
_ 120+ - 1407
E E
E 100 1 E 120 4
g‘ 80 1 [‘_- T \ gloo— o
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40
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Frequency (MHz) Frequency (MHz)
Plot 7-33. Radiated Lower Band Edge Plot SISO Plot 7-34. Radiated Lower Band Edge Plot SISO
ANT2 (Average — UNII Band 2C) ANT2 (Peak — UNII Band 2C)
Worst Case Mode: 802.11ac
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5795MHz
Channel: 159
Trace: MaxHold BW: 1 MHz 27. MH
PASS gdecorii)”  vaw: i 2385 BV
— 1204 \
£ —t—
R e -
% 100 llr’"“‘ ! \
5 |/ \ T~
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3 U/ A I
S %ww = Vo A W —F .
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Frequency {MHz}
Plot 7-35. Radiated Upper Band Edge Plot SISO ANT2
(Peak — UNII Band 3)
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7.6.9 SISO Antenna-2 Radiated Band Edge Measurements (80MHz BW)

15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

Worst Case Mode: 802.11ac
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5210MHz
Channel: 42
Trace: Average REBWY: 1 MHz 5149.35 MH
PASS geeconiis  yvew:am 25.09 dBuV/m

120 1
E
§ 100
%; 80 - )
5 | |
I |
3 60 /
i !

v
a0 4 = e ——
5048.0 5070.7 5093.3 5116.0 5138.7 5161.3 5184.0 5206.7 5229.3 5252.

Frequency {MHz)}
Plot 7-36. Radiated Lower Band Edge Plot SISO
ANT2 (Average — UNII Band 1)

Worst Case Mode: 802.11ac

Worst Case Transfer Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 5290MHz

Channel: 58

Trace: Average RBW: 1 MHz 5350.71 MH
PASS geecorRis  yvew: s 35.73 dBuV/m
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E 100
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40
5240.0 5264.4 5288.9 5313.3 53378 5362.2 5386.7 5411.1 5435.6 5460.

Frequency (MHz)
Plot 7-38. Radiated Upper Band Edge Plot SISO
ANT2 (Average — UNII Band 2A)

Field Strength (dBuvim)

Field Strength (dBuvim)

Trace: MaxHald RBW: 1 MHz 5147 71 MHZ
Detector: VBW: 3 MHz
PASS Offeet 15 nas SWT: 20.0m: 56.64 dBuV/m
140 4 r
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Frequency {MHz}
Plot 7-37. Radiated Lower Band Edge Plot SISO
ANT2 (Peak — UNII Band 1)

Trace: MaxHold REW: 1 MHZ 5373.97 MHz
Detector; Pk VBW: 3 MH ;
PASS fraet: 14,308 SWT: 30.0m 57.78 dBuV/m
140 —4
120 -
100 7 P i Sl LY
| |
804/ ) 1
604/ e =
5240.0 5264.4 5288.9 5313.3 53378 5362.2 5386.7 5411.1 5435.6 5460,

Frequency (MHz)

Plot 7-39. Radiated Upper Band Edge Plot SISO
ANT2 (Peak — UNII Band 2A)
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Worst Case Mode:
Worst Case Transfer Rate:

Distance of Measurements:

Operating Frequency:
Channel:

802.11ac
MCSO0

3 Meters

5530MHz
106

Trace: Average REBWY: 1 MHz 5459.58 MH Trace: MaxHold RBW: 1 MHz 5466.34 MH
PASS geecorRis  yvew: s 2533 dBuVv/m PASS geecoriix LB S 58.60 dBuV/m
120 140 7
% 100 % 120 4
g« T | Y T g« 100 | T
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40
5350.0 5374.7 5399.3 5424.0 5448.7 5473.3 5498.0 5522.7 5547.3 5572, 5350.0 5374.7 5399.3 5424.0 5448.7 5473.3 5498.0 5522.7 5547.3 5572,
Frequency (MHz) Frequency (MHz)
Plot 7-40. Radiated Lower Band Edge Plot SISO Plot 7-41. Radiated Lower Band Edge Plot SISO
ANT2 (Average — UNII Band 2C) ANT2 (Peak — UNII Band 2C)
Worst Case Mode: 802.11ac
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5775MHz
Channel: 155
Trace: MaxHold REBWY: 1 MHz 5962.33 MH
PASS gsiectonfx,”  yaw ami 26044 dBuVim
— 1204 \
E -
% 100 | ey ey -
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& o t
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= eoq ‘M’WMWWM
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Frequency {MHz}
Plot 7-42. Radiated Upper Band Edge Plot SISO ANT2
(Peak — UNII Band 3)
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7.6.10 MIMO Radiated Band Edge Measurements (20MHz BW)

15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 3mbps
Distance of Measurements: 3 Meters
Operating Frequency: 5180MHz
Channel: 36
Trace: Average RBW: 1 MHz 5149.68 MHz Trace: MaxHold RBW: 1 MHz 5143.75 MHz
PASS ggeopie  WwoME 2558 dBuVim PASS ggeoric,  WWoME 265 dBuVim
120 4 140 4
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5100.0 5111.1 51222 5133.3 51444 5155.6 5166.7 51778 51889 5200.

Frequency (MHz)

Plot 7-43. Radiated Lower Band Edge Plot MIMO
(Average — UNII Band 1)

5100.0 51111 351222 5133.3 51444 5155.6 51667 51778 51889 5200,
Frequency (MHz)

Plot 7-44. Radiated Lower Band Edge Plot MIMO
(Peak — UNII Band 1)

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 3mbps
Distance of Measurements: 3 Meters
Operating Frequency: 5320MHz
Channel: 64
Trace: Average RBW: 1 MHz 5350.14 MHz Trace: MaxHold RBW: 1 MHz 5350.14 MHz
PASS grecort®  vewiaMi 2535 deuvim PASS grecority  WWiMe 37713 deyvim
1204 140 4
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Frequency (MHz)

Plot 7-45. Radiated Upper Band Edge Plot MIMO

(Average — UNII Band 2A)

5308.0 53249 53418 53587 5375.6 5392.4 54093 54262 54431 5460.

Frequency (MHz)

Plot 7-46. Radiated Upper Band Edge Plot MIMO
(Peak — UNII Band 2A)
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 3mbps
Distance of Measurements: 3 Meters
Operating Frequency: 5500MHz
Channel: 100
Trace: Au_'era e F{BWE 1 MHz 5459_55 MHZ Trace: ngHoId F{BWE 1 MHz 5468_90 MHZ
PASS gy MMM 447 dsuvim PASS giswiie WM 5953 dsuvim
120 1 1407
€ €
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@ 100 4 A & 1201
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Frequency (MHz) Frequency (MHz)
Plot 7-47. Radiated Lower Band Edge Plot MIMO Plot 7-48. Radiated Lower Band Edge Plot MIMO
(Average — UNIl Band 2C) (Peak — UNII Band 2C)
Worst Case Mode: 802.11a
Worst Case Transfer Rate: 3mbps
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Trace: MlaxHoId HBWE 1 MHz 5887.03 MHz
PASS Gisiyi%e WViME  5S54deuvim
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£
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Frequency (MHz)
Plot 7-49. Radiated Upper Band Edge Plot MIMO (Peak
— UNII Band 3)
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7.6.11
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

MIMO Radiated Band Edge Measurements (40MHz BW)

Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCS8
Distance of Measurements: 3 Meters
Operating Frequency: 5190MHz
Channel: 38
Trace: Average RBW: 1 MHz 5149.80 MHz Trace: MaxHold RBW: 1 MHz 5149.67 MHz
PASS guedori®  vewaMi  47.08 dBuvim PASS gecoii,  Yew3ME 3803 dBuvim
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Frequency (MHz)

Plot 7-50. Radiated Lower Band Edge Plot MIMO
(Average — UNII Band 1)

51162 5130.3 5144.4 5158.6 51727 5186.8 52009 5215,
Frequency (MHz)

Plot 7-51. Radiated Lower Band Edge Plot MIMO
(Peak — UNII Band 1)

5088.0 5102.1

Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCS8
Distance of Measurements: 3 Meters
Operating Frequency: 5310MHz
Channel: 62
Trace: fverage RBW: 1 MHz 5350.06 MHz Trace: MaxHold RBW: 1 MHz 5365.49 MHz
PASS gaecor®  vewiMi 4657 dsyvim PASS gaecority  WWiaMe 5576 deyvim
120 4 1401
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Frequency (MHz)

Plot 7-52. Radiated Upper Band Edge Plot MIMO
(Average — UNII Band 2A)

Frequency (MHz)

Plot 7-53. Radiated Upper Band Edge Plot MIMO
(Peak — UNII Band 2A)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCS8
Distance of Measurements: 3 Meters
Operating Frequency: 5510MHz
Channel: 102
Trace: Average RBW: 1 MHz Trace: MaxHold RBW: 1 MHz
PASS HEamy Wuldi 2950 Weim PASS G’ Wuldi 2% %iim
120 140
£ £
E] 100 4 3 1201
E —\ E
7 / & g / \
T 601 | — 3 /
B ] R = B —— e
40 4

53500 5370.2 53904 54107 5430.9 54511 54713 5491.6 55118 5532.
Frequency (MHz)

Plot 7-54. Radiated Lower Band Edge Plot MIMO
(Average — UNII Band 2C)

Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCS8
Distance of Measurements: 3 Meters
Operating Frequency: 5795MHz
Channel: 159
Trace: MaxHold RBW: 1 MHz 5928.46 MHz
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Frequency (MHz)

Plot 7-56. Radiated Upper Band Edge Plot MIMO (Peak
— UNII Band 3)

5930.0

53500 5370.2 53904 54107 5430.9 54511 54713 5491.6 55118 5532.
Frequency (MHz)

Plot 7-55. Radiated Lower Band Edge Plot MIMO
(Peak — UNII Band 2C)
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7.6.1 MIMO Radiated Band Edge Measurements (80MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

Worst Case Mode: 802.11ac
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5210MHz
Channel: 42
Trace: Average REW: 1 MHz 5141.50 MHz Trace: MaxHold REW: 1 MHz 5141.17 MHz
PASS ggwens mwiws: 47.68 dBUV/m PASS ggsonee, Wi 8356 dBVim
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Frequency (MHz)

Plot 7-57. Radiated Lower Band Edge Plot MIMO
(Average — UNII Band 1)

Frequency (MHz)

Plot 7-58. Radiated Lower Band Edge Plot MIMO
(Peak — UNII Band 1)

Worst Case Mode: 802.11ac
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5290MHz
Channel: 58
Tl?c‘:i:g\f'era e RBW: 1 MHE 5351.06 MHz Tl:c[;:gl?._aanld RBW: 1 MHE 5423.33 MHz
PASS  gjeconiie’  vewame: 48.97 dBUV/m PASS geeenit ™  Wwiwbe 60.82 dBLV/m
120 — 140 4—1
E E
é 100 é 120
z ~ NN T : -
Pl VOV g YT
A [ \ 8 gl / \
2wt/ N ) \
L/ ¥ T I~ tecear 60 1 h | - V- T X TH.
40
5240.0 S?G‘d.d 523‘8.9 53133 532:?.8 S36I2.2 533‘6.7 541‘]..1 5435.6 5460 5240.0 S?G‘d.d 523‘8.9 53133 532:?.8 S36I2.2 533‘6.7 541‘]..1 5435.6 5460
Frequency (MHz)

Plot 7-59. Radiated Upper Band Edge Plot MIMO
(Average — UNII Band 2A)

Frequency (MHz)

Plot 7-60. Radiated Upper Band Edge Plot MIMO

(Peak — UNII

Band 2A)
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Worst Case Mode: 802.11ac
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5530MHz
Channel: 106
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8.0 CONCLUSION

The data collected relate only the item(s) tested and show that the LG Portable Handset FCC ID: ZNFF100VM is

in compliance with Part 15 Subpart E (15.407) of the FCC Rules.
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